PLAN SUMMARY REPORT
for the

RI0 GRANDE BASIN
WATER QUALITY MANAGEMENT PLAN

Prepared by

WEST TEXAS COUNCIL OF GOVERNMENTS
for
TEXAS DEPARTMENT OF WATER RESOURCES
July, 1978

Reprinted June, 1981 (with FY 1980 revisions)
as LP-166



PLAN SUMMARY REPORT

FOR THE
RIO GRANDE BASIN

WATER QUALITY MANAGEMENT PLAN

Developed to Satisfy
Section 208 Requirements
of the
Federal Water Pollution Control Act
Amendments of 1972

Pursuant to
Title 40 CFR 130 and 131 and
The State of Texas Continuing Planning Process

PREPARED BY
WEST TEXAS COUNCIL OF GOVERNMENTS
AND THE
TEXAS DEPARTMENT OF WATER RESOURCES

The preparation of this report was financed through
planning grants from the State of Texas and the U.S.
[...]
water quality parameters. On February 7, 1973 a pH violation of
4.4 was recorded, and on June 29, 1973 a dissolved oxygen vio-
lation of 4.8 mg/l was recorded. These respective values
violated the stream standards of 6.5 for pH and 5.0 mg/l for
dissolved oxygen. In addition, monitoring station 2302.02
exhibited a temperature violation of 92°F (33.3°C) of July 22,
1975. This value exceeded the standard of 90°F (32.2°C).

c. Segment 2303. Falcon Lake exhibited one water quality
violation and this occurred late in water year 1974. On
September 6, 1974, monitoring station 2303.01 exhibited a
dissolved oxygen concentration of 4.8 mg/l, which fell below
the DO standard of 5.0 mg/l.

d. Segment 2304. Segment 2304, below the City of Laredo,
exhibited fecal coliform levels substantially in excess of the
standard, as monitored by stantions 2304.0050 and 2304.0075.

e. Segment 2305. Amistad Reservoir has exhibited good water
quality except for surface water temperature violations. The
temperature standard of 88°F (31.1°C) was exceeded on August 14,
1974 when a surface water temperature value of 94°F (34.4°C) was
exhibited by monitoring station 2305.01. One year later on
August 29, 1975 this same monitoring station exhibited a second
surface water temperature violation of 91°F (32.8°C).

II-B-2



f. Segment 2306. That portion of the Rio Grande River from
the headwaters of Amistad Reservoir to the confluence of the
Rio Conchos near Presidio, (Segment 2306), has exhibited only
one water quality violation. On October 21, 1971, a dissolved
oxygen concentration of 2.5 mg/l was recorded at monitoring
station 2306,01l., This value falls below the stream standard
for DO of 5.0 mg/l for Segment 2306

g. Segment 2307. Monitoring station 2307.01 has exhibited
water quality problems which involve the chloride and total
dissolved solids (TDS) parameters. For water year 1975, this
station exhibited an annual average chloride concentration of
492 mg/l, which exceeded the standard of 300 mg/l. This station
also exhibited a TDS annual concentration of 1,736 mg/l, exceed-
ing the standard of 1,500 mg/l, in water year 1975.

h. Segment 2308. Segment 2308 of the Rio Grande is very short
in length and extends from the Riverside Diversion Dam to the
New Mexico-Texas state line. Monitoring station 2308.01, which
is located 1.7 miles upstream from the American Dam, exhibited
the only water quality violations for Segment 2308. On Decem-
ber 15, 1971 and again on February 25, 1972 this monitoring
station exhibited a dissolved oxygen violation of 3.5 mg/l.
This value violates the dissolved oxygen stream standard of

5.0 mg/1l.

i. Segment 2310. Segment 2310 of the Pecos River has exhibited
water quality problems associated with minerals and dissolved
oxygen. The single TDWR monitoring station 2310.01, located
near Shumla on the Pecos River exhibited a sulfate violation in
,1975. The sulfate standard of 500 mg/l was exceeded with an
annual average sulfate concentration of 592 mg/l. Four sulfate
concentrations recorded that year ranged from 426 mg/l1 to 700
mg/1l with three of the sulfate concentrations exceeding the
standard. 1In 1972, two DO violations were exhibited by this
TDWR station. On November 16, 1971 and again on June 14, 1972
a dissolved oxygen concentration of 4.5 mg/l was recorded. 1In
cach instance, the stream standard for dissolved oxygen of 5.0
mg/l was violated.

j. Segment 2311. The upper poriton of the Pecos River up to
Red Bluff Dam, Segment 2311, has exhibited no water quality pro-
blems in 1974 and 1975. However, in 1973 and 1972 monitoring
stations 2311.02 and 2311.03 exhibited dissolved oxygen concen-
trations below the 5.0 mg/l standard. Monitoring station 2311.02

II-B-3



exhibited a DO concentration of 4.5 mg/l on three occassions

in 1972, and exhibited a 3.0 mg/l reading on September 18,
1973. Monitoring station 2311.03 has exhibited only one DO
violation, and this occurred on November 22, 1971 when a DO
concentration of 4.5 mg/l was recorded. The dissolved oxygen
standard requires that the daily flow exceed the minimal seven-
day flow to be expected in a two-year period. The daily flows
recorded for the DO violations do not exceed the standard, and,
thus, the dissolved oxygen concentrations can be used to indi-
cate conditions in the Pecos River during extremely low flow
conditions only.

A review of unpublished water quality data for water years
1976 and 1977 indicates that there are no new or different
water quality problem areas in the Rio Grande Basin. This
review indicates that chloride measurements continue to

exceed the stream standard in Segments 2307 and 2309. Seg-
ments 2308 and 2311 show continued water quality problems in
complying with the dissolved oxygen (DO) standard. The only
other parameter that indicated possible water quality problems
was pH. The review indicates that pH measurements continue to
exceed the stream standards established for Segments 2306 and
2311.

II-B-4



2. FACILITY INFORMATION

The Rio Grande Basin is located in south and west Texas
(see Figure II-B-1l). The Basin is subdivided into drainage
areas which are associated with stream segments delineated
by the Texas Department of Water Resources. The drainage
areas of the Rio Grande Basin are shown in Figure II-B-2.

Municipalities and industries of the study area are required
to obtain permits, Waste Control Orders, from the Texas
Department of Water Resources. These permits authorize

and limit discharges and require periodic reports describing
the quantity and quality of discharge.

A listing of the municipal dischargers in the Rio Grande
Basin is presented in Table II-B-1. This description in-
cludes a listing of the permitted municipal dischargers,
their permitted discharge levels (30-day average), their
reported discharges, and their relative location within
the Rio Grande Basin.

A description of the industrial dischargers in the Middle

Rio Grande Basin is presented in Table II-B-2. This descrip-
tion includes a listing of permitted dischargers and their
two-digit Standard Industrial Code (SIC) identification,
permitted discharge levels (30-day average), and the re-
ported discharge levels. Apparently only Reynolds Mining
Company in Segment 2304 is in violation of it's permit.

Municipal Solid Waste sites are inventoried in Table II-B-3.
This table organizes the municipal disposal sites alphabetically
by county and lists the permit number, operator, longitude,
latitude and class of the site. The sites are identified

by permit number on Plate 7C in the map packet. Industrial
Solid Waste sites are inventoried in Table II-B-4. This

table organizes the industrial disposal sites alphabetically

by county and records the permit number operator and

class for each site. The sites are identified by permit

number on Plate 7C in the map packet.

Feed lots are inventoried in Table II-B-5. This table organ-
izes the feed lots by county and lists the permit number,
stream segment location, and operator. These feed lots are
identified by permit number on Plate 7C in the map packet.

II-B-5



FIGURE TI-B-I

NONDESIGNATED
canaoen | 208 PLANNING AREAS

BRAZOS

COLORADO

RIO GRANDE

GUADALUPE
; AN ANTONIO

\

II-B-6



NEW MEXICO

2309

MEXICO 2305 “

EXPLANATION:

— .~ WATERSHED BOUNDARY

~ =

2304

TEXAS WATER QUALITY BOARD

0 _® 20 30
B

MAY, 1978

FIGURE TI-B-2
NON-DESIGNATED
R10 GRANDE

BASIN
PLANNING AREA

ITI-B-7



TABLE II-B-1
MUNICIPAL WASTEWATER TREATMENT FACILITIES
IN THE RIO GRANDE STUDY AREA

Permit Requirements
30-Day Average

Self-Reported Effluent
30-Day Average

Segment WTCOG Flow BOD TSS Flow BOD TSS
Number Name Number Treatment Scheme MGD mg/l mg/1 -MGD mg/1 mg/1
MIDDLE RIO GRANDE
2302 Roma 11212-01 0.250 30 30 Reported No Discharge
2302 Roma 11212-02 e Cancelled------===————-—-
2302 Starr Co. WCID %2 10802-01 Aeration Basin 1.500 20 20 0.967 9 9
2302 Starr Co. WCID #2 10802-02 mmmmm e Cancelled-—----=-=—=—————-
2303 zapata Co. Waterworks 10462-02 Oxidation Pond 0.800 10 15 0.138 26.5 29
2303 <2zapata Co. San Ygnacio 10848-01 = memmememme———e——o Cancelled------=-—=-—-—=—-
2304 Brackettville 10194-01 Imhoff Tank, Drying Beds 0.300 20 20 0.142 10 12
2304 Del Mar Conser. Dist. 10337-01 Trickling Filter, 0.240 30 Reported No Discharge
Clarifier, Irrigation
2304 Del Rio Util., Comm. 10159-01 1Imhoff Tank, Trickling 4.000 20 20 1.317 21 15
Filter
2304 Del Rio Util. Comm. 10159-03 Aeration Basin 1.760 20 20 0.766 22 14
2304 Del Rio Util. Comm. 10159-05 Aeration Basin, Oxida- 0.324 30 30 0.3 43 45
tion Pond
2304 Eagle Pass 10406-01 Activated Sludge 2.000 20 20 2.0 40-115 40-115
2304 Laredo 10681-01 Water Treatment Plant 4.110 20* 2.974
2304 Laredo 10681-02 8.000 20 20 8.0 50-80 50-80
2304 Maverick Co. 11156-01 Imhoff Tank, Oxidation 0.010 30 30 Reported No Discharge
: Pond .
2309 Crockett Co. WCID #1 10059-01 Imhoff Tank, Oxidation 0.040 30 30 Reported No Discharge
Pond
2309 Crockett Co. WCID &1 10059-02 0.0105 -—-—--—-—--- No Discharge--------~---
2309 Crockett Co. WCID $#1 10059-03  emmemmm e mm— e No Discharge------=———-——--
2309 Sonora 0.350 20 20 0.256 67.5 55.2
2311 Crane 10750-01 Imhoff Tank, Evapora- 0.250 30 -—-—------ No Discharge-------
tion Pond
2311 Ft. Stockton 10708-01 Aeration Basin, Oxida- -—-—----———-cm--- No Discharge----=---———~—-
tion Pond
2311 Grandfalls 10764-01 Imhoff Tank, Oxidation 0.140 30 30 Reported No Discharge
23111 Ir-am 10€02-C1 Fond c.27° 22 27 Doported iz Dizchkacog:
2311 Kermit 10200-01 Oxidation Ponds 1.000 30 30 Reported No Discharge
2311 McCamey 10218-01 Land Application = = ——m-e—m—meeeoao No Discharge-------—-———--
2311 Monahans 10224-01 Land Application = = ———cceccoo———- No Discharge------=-=--—----
2311 Pecos 10245-01 Oxidation Pond = = = ————-mmmmmmmo No Discharge------—=-—----
2311 Rankin 10601-01 Imhoff Tank, Oxidation —----------c-uex No Discharge----==-=---—--
Pond
2311 Sheffield Water Supply 10916-01 Oxidation Pond, Land = -—=-=-—-—-w-=u—-—— No Discharge--------------
Corp. Application
2311 West Texas Children's 11121-01 Imhoff Tank, Oxidation --———-=-——----—- No Discharge-----—---—---—--
Home Pond
2311 wWickett 10622-01 Oxidation Pond, Land = -———=-—=-—c-ne-—- No Discharge--------—-—--—-
Application
2311 Wink 10318-01 Imhoff Tank, Oxidation  —-——=-—cc-ee--- No Discharge-----=----—-—--
. Pond

*Above TSS in river



_TABLE II-B-1 (Continued)

Permit Requirements
30-Day Average

Self-Reported Effluent
30~-Day Average

Segment WTCOG Flow BOD TSS Flow BOD TSS
Numbe r Name Number Treatment Scheme MGD mg/l mg/1 MGD mg/1l mg/1
UPPER RIO GRANDE
2306 Marfa (#1 Main Plant) 10109-01 Imhoff-Sand Filter- = = -———-=—ee—cemmee—- No Discharge------------—-—-
Sand Application
2306 Marfa (Ft. Russell 10109~-02 Dourtman Tank-Holding  —-—--~-——=--—w——-—- No Discharge-------—-------
Plant) Tank-Land Application
2306 Alpine Sewage Treat- 10117-01 Oxidation Ditch, Final 0.640 290 20 0.179 40 50
ment Plant Clarifier, Chlorination : s
2306 Marathon Water Supply 10974-01 Oxidation Pond 0.028 20 25 --No Report Received--
& Sewer Service Corp.
2307 E1 Paso Co. WCID #4 10166-01 Trickling Filter 0.350 32 26 29 22
(Fabens, Texas)
2307 vVvan Horn Sewage Treat- 10721-01 Anaerobic & Aerobic 0.150 35 80 --No Report Received--
ment Plant Lagoon
2307 El Paso Co. Water 10795-01 Imhoff-Aerated Lagoon 0.890 30 30 ----- No Discharge-----
Authority (Subdivi-
sion-Surety Towers)
2307 Dell City Sewage 10866~01 Oxidation Pond 0.030 20 -—— meee- No Discharge-----
Treatment Plant -
2307 Ft. Hancock WCID $1 11173-01 Anaerobic & Aerobic 0.325 35 80 ---Not Constructed----
Lagoons )
2307 El Paso (Socorro Plant) 10408-08 Oxidation Ponds 20.000 30 0 12 34 69
2307 Rosenborrough, Joseph 11665-01 Package Plant -———- 30 30 ---Permit Cancelled---
2307 Union 0il Co. of 11499-01 Oxidation Ponds —-—— 30 30 --No Report Received--
California
2308 Gaslight Square Mobile 11241-01 Package Plant ——— 20 20 --No Report Received--
Home Estate
2308 Rio Valley Joint 11469-01 Package Plant 0.023 20 20 0.015 9 9
Venture
2308 Tennis West, Inc. 11605-01 Package Plant 0.100 20 20 0.002 2 13
2308 Anthony Sewage Treat- 10120-01 Oxidation Ponds 0.500 30 30 ----- No Discharge-----
ment Plant
2308 E1 Paso WCID (Westway) 10167-01 Oxidation Ponds = = = =  =—=--—ceeemeoon- No Discharge-----—-----——-—-
2308 E1 Paso (Delta Street 10408-04 High Rate Trickling 25.000 35 35 17 40 35
PLant) Filter
2308 E1 Paso (Ascarate 10408-05 High Rate Trickling 1.000 50 70 0.344 34 37
Plant) . Filter
2308 El Paso (Ysleta Plant) 10408-06  meeeemememem Abandoned----------------
2308 El Paso (Northeast 10408-07 oOxidation Ponds = =  ————-mmmmm— No Discharge---------—----
Plant)
2308 Canutillo ISD 11561-01 Activated Sludge 0.50 20 20 —--mmmmmmmsemmo—o—me—
(Canutillo)
2311 Ft. Davis Water Supply 10970-01 Oxidation Ditch 0.045 20 20 0.030 6 --
Corp.
2311 University of Texas- 11370-01 Extended Aeration 0.010 20 20 ~--No Report Received--
McDonald Observatory Package Plant
(Upper Level Plant)
2311 University of Texas- 11374-01 Extended Aeration 0.005 20 20 --No Report Received--

McDonald Observatory
(Toyah Creek Plant)

Package Plant

I11-B-)



TABLE II-B-2

INDUSTRIAL DISCHARGERS WITHIN
THE RIO GRANDE STUDY AREA

Permit Requirements Self-Reported Effluent

30-Day Average 30-Day Average
Flow D T ow BOD

Segment WTCOG SIC
Number Name Number Number MGD mg/l mg/l BOD mg/l mg/l
MIDDLE RIO GRANDE
2302 Scroggins Brothers 01629-01 = mmmmmmmmmem e Cancelled-—-——mmmmmmm—m-
2302 Starr Feedyards 01815-01 02 @ —mmmmmmmemeeee e No Discharge—---——-—---——--
2304 Alta Verde Industries, Inc. 01657-01 20 2 e No Discharge-------—-=-=---—
2304 Capitol Aggregates Inc. 01363-01  mmmmmmmmmmmemeeeeo Cancelled--—----———-———-
2304 Central Power and Light 01200-01 49 0.740 25 0.156
2304 Laredo Packing Company 01577-01 20— No Discharge-------—-----
2304 Maverick Beef Producers, Inc. 01425-01 02 - No Discharge---—--—---—---—-
2304 Reynolds Mining Corp. 00500-01 32 0.100 30 0.6% 30*
2304 Reynolds Mining Corp. 00500-02 32 - No Discharge------—---—----
2304 T. S. Scibienski 01431-01 02 @ e No Discharge---------—----
2304 Texas Mining and Smelting 01264-01 33 0.008  ---------- No Discharge---------
2311 Delaware Basin Aggregates, Inc. 01335-01  —emmmmmmmmmm e Cancelled--—-~-—==—=———-
2311 Duvall Corp. 01316-01 0 @memmmmeememm e Cancelled-—-———————-~-=
2311 J & J Farms Inc. 01362-01 02 @ ———————m—————— e No Discharge----~—=—-----
2311 Kesey Bros. Feeders Inc. 01828-01 02 @ -~ No Discharge--—---—-—----—--
2311 Pecos Feedyards, Inc. 01356-01 02 @ —mmmmmmmmm— e No Discharge---—---——-—--
2311 Phipps Sand and Gravel Company Inc. 01320-01 e Cancelled-~—=—m==m=———v
2311 Portable Aggregates Incorporated 01321-01 = e Cancelled————————————-o
2311 Ranchers Feed Yards, Inc. ,01614-01 02 mmmmmmmmmmme o No Discharge---------—----
2311 Reeves County Feeders, Inc. 01615-01 02 @ e No Discharge---------=-=--
2311 Seven D Pens 01330-01 02 emmmmmemmmme— No Discharge-------------
2311 Texas Electric Service Co. 00556-01 49 0.325  --——------ No Discharge---------
2311 Texas Electric Service Co. 00556-02 49 4,000 -----—-—--- No Discharge---------
2311 West Texas Electric Service Co. 00961-01 49 0.864
2311 Worsham Flying Service, Inc. 01365-01 = mmmmmmmmmm Cancelled-—-—=—=m—mmm——m
*Average of 5 months reported Jan 78 thru June 78

II-B-10



TABLE II-B-2 (Continued)

Permit Requirements

Self-Reported Effluent

30-Day Average 30-Day Average
Segment WTCOG Flow BOD T " Flow BOD
Number Name Number Treatment Scheme MGD mg/l mg/l MGD mg/1l mg/1
UPPER RIO GRANDE
2306 Kuykendall & Black Cattle Co. 01334-01 02 e No Discharge------—-———----
2307 Paso Pork Producers 20038-01 02 - Exempted from Reporting---------
2307 Paso Pork Producers 20210-01 02 W - Exempted from Reporting---------
2307 Crinco Investment, Inc. 11711-01 93 0.035 30 - No Report Received
2307 Union 0il Company of California 11499-01 93 -—= 30 30 No Report Received
2307 Bill Ellis Feed Lot Inc. 01358-01 02 No Report Received---==-=-----
2307 Clint Feed Yards 01347-01 02 - No Report Received--------=--
2307 Fabens Delinting Plant 00516-01 07 0.022 -— - No Report Received